Installation manual

© metso

Trellex T-Cleaner Expect results
HMS/HS with Z-tensioner




2

SQUN- A/ VBRERSICBEVAL AHIC

AP OEROMIECHRT Y, BRICTEMNE < B, & FEOERSHETD, THENM FE L,

OfFRK - WX

QXFEIERTY, Kb TOEF. LAXxORI0 rHIBLRET TORTER
F|ITTFEL, eLoBhsEusdt,
PEREAVEIFOMIERERELARCHE > CMRERALTTE M

SERICE S=huly, ARMOTSCRFACEELTTFEWLN

ORI
SHRLMTRBOTAS » FEOY, 24 oFiL VRSE, Ol EhLhA—
A' & | EBHTTRORS T
GEEKICIEERLEHBERL THE, EREF-T TR0,
FEECHEFATH. SYEACRIBEES. FREETTTFEL,
Of
GHNT - RGN - ESREL N EAL, BECHRE S, TOREE
' ! HELTFEL,
OBEAR

QHENHS. FTROWHI_LUERERRATIFOSUET. BONLARE 2
LTTF&I,

A T & AN E S
1. DS eRBE2NNITABEED
BEGRRE - « = » v v orn e e R A LSRR D F R
2. ML EE - ¢ v s s 2 0w e s e il OB
R e REAE I LA E
COfEhE
SFiEOARGEATOCEREEELET,
E ! Ind E, £ 50
A 17T IR 0=45T
P & 60§ @ BE RE B & § 4. 5~B. &
OREE

& FEMRONESEITRERBICHT SR L. EREERELTRELTE
S0, BHLETEHBEHAGRETSFEMBYETOTERLTFEL, |

Installation Manual


WKSTN181-PC
極秘


Important

Metso hereby disclaims any liability for:

» Damage due to contamination of the material. .
e User failure to inspect, maintain and take reasonable care of the o
equipment.

UTOERIZHLTEEZREVERA,

EMI-LDERFDOWIE,
WM OTER. M. MIEDRIE,

o BREAKRICRLTOERE., TOFEREBIEEELET,

« Injuries or damage resulting from use or application of this pro-
duct contrary to instructions and specifications contained herein.

Metso's liability shall be limited to the repair or replacement of any
equipment shown to be defective.

Observe all safety rules given herein along with owner and Govern-
ment standards and regulations. Failure to do so could result in
serious injury or death.

1. General

=]
A

A\

If this equipment is to be installed in an enclosed area, test A
the gas level or dust content before using a cutting torch

or welding.

Safety:

Do not touch or go near the conveyor belt or conveyor
accessories when the belt is running.

Before installing, servicing or adjusting the product, turn
off all power sources to the conveyor and make sure that it
cannot start during the time you will be working on it.

Before using a cutting torch or welding to the conveyor/
chute wall, cover the conveyor belt and all other rubber
parts with a fire-retardant cover.

Remove all tools from the installation area and conveyor
belt before turning on the conveyor.

Moving springs can pinch and crush. Keep hands away
from springs.

>B> b b bPE

REEABALCHEEBIZRONFES
RERANEFOTLZEN, RIETHHEELNHYFET

®E:

AVARTR)LNRE D, RJLROA R R SEF LA
LY,

HMORE. FEAZEZ, 2 TOERZLED, AT
W EERERRL TSN,

BT BEERET SIS A L. AROREEHARLT
Ty,

s S— (=LY R BT BBAIE. LR
PAOT LMRERMS —FETEOTTEL,

EELATICEE, FRETO>TTAL,

AIEINRIEFESY BRI IEEHNHYET .
NRITHNENTTSEL,

Installation Manual 3



4

@

C‘ff/”@

7

m Tools
Recommended:

Angle grinder with slitting
wheels and grinding wheels
Drilling machine with drill set

Sledgehammer
Fixed spanners

Tape measure

Marker

Spirit level

Hexagonal socket keys
Screw clamps

Installation Manual

HETR:

TARDT A5 —
BRI

NI —

RINF

ATx—

N—h—

KER

NELVF
¥aBA




2. reparations

. Check that the ordered parts are at site.
. Obtain any permits and extinguisher equipment that are needed for the

work to be carried out.

. Ensure that the surface of the belt is in good condition, repair any damage

prior to fitting, align the belt.

. Stop and secure (lock) the conveyor.

1. BRERFEHEE TS,
2. ERICDEGHFAISHKABREERLTTSLY,

- RV OREIREZHEELTTEL,

L. WEAH SIS R IFHEELTTEL,
NILNET =) =D REAFOTETTEL,

L OAVURT—HIESHT. REEBEZAYVILTTSELY,

Installation Manual

5



Description of package

6 | Installation Manual



Blade PU

Nut M10
Screw M10
Alu Profile
Locking Pin
RHS Profile
Angle Bracket
Shaft
Spring

10 Sleeve

11 Washer

12 Nut M20

OO0 ~NOYULT DN WN —

Screw M20
Washer
Screw M6
Nut M6
Screw M12
Washer
Nut M12
Screw M10
Nut M10
Washer
Grease Nipple

— = = V0NN WN —

JL—FK 13
M10F vk 14
M107R)Lk 15
TILEhtyk 16
ayoEY 17
A T—LA 18
T34k 19
Tk 20
ATy 21
0 RY—7 22
1 M20Jviy 23
2 M20Fvk

M207R )Lk
M6 vy
M67RJLk
M6k
M12/R)Lk
M127vi¥
M12F+ vk
M107R)Lk
M10F vk
HSYRZYTIILAT Y%
FYRZyFIL

Installation Manual

7



3. Installing

m Ta+b. The tensioner can be installed in the following directions.

1c+d. It can as well be installed up-side down, if so the dis-
tance from the belt to the drilled holes should be 270mm
(this way is for instance applicable when installing inside
the chute and there’s no space for the tensioners above
the main frame):

lath. Toia—IEEROLSICET IFE2ENEEET,

Tctd. RIL O SEARIL FRETH2 7 0mmbi

£, RxtmECEF+2EN/EEET,
(a—FADHREBERUAMVIL—LDMNIZTY
AT —DBRBAR—ANERTELEEESE,)

XlaTHREA SN TLET,
BATEATIZIE C T 1b, To, TdNHRZ L TR &L,

8 Installation Manual



3. Installing

(©

50-75mm

50-75mm

2a. Measure and mark out location of the Z-tensioner in rela-
tion to the drum. This is to be mounted 50-75 (2"-3") from
the centre of the drum.

2b. If the cleaner is placed away from the Head Drum, install
a support roller as shown in picture.

2a.Z—Toatr—DMBEERELET=HIZ. RS LDHFID

ZFAIELENZEF FTTELY,
RS LDHROAIS50~75mmBni-GrEIZERY
=FFET,

2b. ANYRRS LA GENT-FIIZSRE T B5E (L.
FoaF—DHIT#% (50~75mmEEnt=fT) D
A—5—%H/EBELTTSLY,

Installation Manual 9



3. Installing

MAIN BOLT/

F m 3. Drill holes in the chute walls or corresponding supports in

accordance with the picture.
Dimension 159 is measured from bottom of bel.

Dimensions in brackets are used when installing using the
SIT (Scraper Installation Tool)

[t's important that the cleaner is orthogonal to the belts
traveling direction.

4. Mount the tensioners and make sure that the tensioners
are screwed together (main bolt) so that the spring is fully
compressed.

- BIZEL T va—h (=2 u ) RTL—LAIIRE
FITTTEL,

o=
Kl

2x Pk —/ (59,5)

NILEDEARIDT159MmMTY,
L SY—F—ER L OEFHRIHLTERELTT
éll\o

4 FIaF—RAORTIUINEEICERESINDES
127223 —0RILE, YR (M20) EFHOTT S
LY,
(Toar—OEBIYRILERTEHAETmmit
*9,)

10| Installation Manual



WKSTN181-PC
線


3. Installing

X+ 80mm

R

V2272772222222:277727222722:77772222727727222 7700772222 2722777 2 2 7 7 e

r?—-h Dmetso | Dmetso | Dmetso | Dmetso | Dmetso | Dmaetso | Dmelso | Dmetso
|

\?k

\\—/

.

@ 13mm

5. Cut the main frame to the length X + 80mm in accord-
ance with picture 5b, to get a 40mm overlap in the
tensioners on both sides.

6. Drill two @13mm holes for the locking pins which holds
the aluminium profile so that the blades are centered
on the belt.

5 WMEIDOTUIaF—DASD (40mm+40mm)EE
BHE=REX+80mmIZAL Vv TN EYIRT 5,

6. TL—FARILEDHFILITESLIICTILIHhEVME
BETHOVIEZDR(P13)E2DFIFTTEL,

Installation Manual




3.Installing

Vv

(40)
275
= [ \
i
SR B |

@ 13mm

-8 |
L

7.

8.

Drill two @13 mm holes for the bolts which secure main
frame with tensioner.

Then insert the main frame into the tensioner and secure
it with the M10 bolts.

Mount the aluminium profile with blades, end stops and
sprints in place.

Round off the corners of the outermost blades with the
angle grinder. If this is not done there is danger that the
belt will ride on these edges resulting in unnecessary
wear at this point.

Push the main frame up so that the blades touch the belt
before locking the tensioners with the mounting bolts.

12| Installation Manual

& RV (M12)

7. Foiar—EAM UL —LERETARILLAD
(P 13)ERHIFTTSELY,

8 EFNMD, A IL—LETUIaF—ERILEM
10) CEELTTELY,

9. FIZSHEYMITL—FEIVRAMYTERATIHT
-Fé‘l\o
HEIOTL—RONDFYTDEETSAE—T
FOTTFILN,

HL.REREDGE . NIVNERET BN LHYES,
TU—FARNILMMEM S BE5120)—F—2FEHLE

IFTEEBARILL(M12) TEELTTELY,



3. Installing

10. Release the nuts on the main bolt and lock them so that
a distance of 10mm is acquired (this corresponds to the

wear length of the blades).

10. 10mm D IER N EE T D LS ITHRILEEF Vb EFRE
LTTFEWL, ZLT. FyrEEELTTELY,
(FYTDEMERITT,)
(FYEHEDRILFDOHBKIE18mMTT )

4. After installing

L)

o Make sure all fasteners are tight. Tighten if necessary. o ETORILIDEEE-STOAMER TS,
e Test run the conveyor and ensure that the cleaner scrapes the WEIZIGCTROTTELY,
belt in a satisfactory manner. o FRBEEITV., TL—FHBRLAEH—IZH -2 TLS D, 7
NOTE! Always stop and secure the conveyor before making any FLTTELY,
adjustments. TR REIIEEE. BT EEEFELTHGITOT
o If wear, material build-up, or some other problem exists, see TaLY,
“Troubleshooting’. o LL.ERE. BN, TOMOMBEELELS. TSI
« Inspect wear of belt cleaner. A small amount of “break-in" wear DaA—TFAVT IERTFS,
may be found. This will stop once blades wear to conveyor belt o JL—FDEHFEEHARTTELY,
contour. INSTEMA N RO ELNER AL
BEMERICKY . TL—FERNLLD BZYBEENHESN.
FREARIRENE T,

Installation Manual |13



14

5. Maintenance

Weekly:

Make sure that every moving mechanical part is not blocked
and is free from dirt.

Make sure that there is no material stuck between each
scraper blades (if applicable).

Make a visual inspection to make sure that the blade/blades
are in contact with the belt.

Check blades for exessive wear. Replace if necessary.

Replacing blades:

1.

Loosen the screws in the slots on the tensioners. Lower
the scraper.

2. Remove the lock pins and slide out the aluminum cassette.

Change blades. Round off the corners of the outermost
blades with the angle grinder. If this is not done there is
danger that the belt will ride on these edges resulting in
unnecessary wear at this point.

Make sure that the tensioners are screwed together (main
bolt) so that the spring is fully compressed.

Mount the alumina profile with blades, end stops and
sprints in place.

Push the main frame up so that the blades touch the belt
before locking the tensioners with the mounting bolts.
Then release the nuts on the main bolt and lock them so
that a distance of 10mm is acquired (this corresponds to
the wear length of the blades).

Grease the spring in the tensioner

Pz

B
ETOR R HIEMETHEEERLTT LY,

(AR ENTNDTL—FORISHAEESTLVE
WEREL TTSLY,

TU—FHBRILMIBELTOSEEZERRBELTTEL,

TJL—FOEFRKEEZF VI LTTEL,
MBEICIHECTRBLTTEL,

TL—FX#Ak:

1.

Foiar—OEERILMEREDHTTEL,
J)—F—L2FETITFTFSILY,

OvoE ESN LT, ZILSHEYZERYSLTTSLY,
TL—REXBLTTSLY,
NEDTL—FDFYTDAEETSAVZ—IZTADHTT
=AW

NEEBLENE, NLNERIETA2BNAAHYET,
TFoatr—RDRATY T NERICERESN I
RILk, FYR(M20) EHEHTTELY,
TL—RETURRMTERYM T =T ILZHEYNETD
MEIZRLT, Ay IECTEELTTELY,
H)—F—2EFER LT, TU—FERLMIEMSET
T,
Foar—OEERILSNTY)—F—FEEELTTELY,
Tooat—ORBRANRILL Fyb(M20) ERHEL.
10mm®OEEZEEIT T, FybEBEELTTSELY,
FoaF—ITHYREFZALTTELY,

Installation Manual



6. Troubleshooting

Symptom

Corrective Action

Insufficient cleaning and carryback

Blades are worn out — change the blades
Clean the springs

Unusual wear or damage on the blades.

Check the belt splices and repair as necessary

Check the belt condition and repair as necessary

Make sure that the belt marking/imprint doesn't come in contact with the blades
when the conveyor is running

NOTE: Conveyor equipment such as conveyor belt cleaners is subject to a wide variety of bulk materials and often has to perform under extreme
operating and environmental conditions. It is not possible to predict all circumstances that can influence the scrapers and their efficiency.

FER

7%

FHRBIY—=2 7 £

xt

IL—KRFv)DEFEG—TL—FDIXH
Foiatr—0EREIBE)

TU—FOEEREFOHIE

NIV DESEEHEZELTTSL,

NIV DAHEHwelEFEL TTSLY,

AVRYBREPITNLMEE . HEHNTL—RIZH0R0NERLTTS
LY,

FR NI —F— I EEEFGRENDOANELS & BEDRR T TREASNEY  TL—REV) -V T HRICHETHET

DRREFATHEIHEEEA,

Installation Manual |15




7. Wear parts

Blade Blade Blade Blade weight  Working temperature Beltspeed Part
type color Insert (kg) (°C) (m/s) number
ABC-T-HMS PU Yellow fungsten 05 -30 to +80 3,5 43242410
Carbide
ABC-T-HMS RU Black Tungsten 05 -30t0 +80 35 43242405
Carbide
ABC-T-HS RU Black Hea;tte“jted 05 3010 480 35 43242403

TL—Fa47 IJL—Fn5— FyIEE ERRE (°C) RILVPRE—F
(m/s)
ABC-T-HMS PU S(TOo— HESE- 05 -30 ~+80 35 43242410
ABC-T-HMS RU Ty HESE- 05 -30 ~+80 35 43242405
ABC-T-HS RU TSwy — % 5HE- 05 30 ~ +80 35 43242403
100,5 100,5
i o
o
Dmetso| = Pmetso| S
ABC-T-HMS PU ABC-T-HMS RU
43242410 43242405
100,5
Dmetso| &
ABC-T-HS RU

43242403

16| Installation Manual



Notes:

Installation Manual {17



Notes:

Installation Manual |18



Notes:

Installation Manual |19



Metso Minerals (Sweden) AB
Screening and Conveyor Solutions
P.O.Box 132

SE-231 22 Trelleborg

Sweden

Phone: +46 410 525 00

Fax:  +46 410526 02

For contact or information about
your nearest sales office please visit:
www.metso.com

Zur Kontaktaufnahme oder fiir Informationen
Uiber lhre nachstgelegene Verkaufsstelle
besuchen Sie bitte:

www.metso.com

Pour les coordonnées ou des informations
sur le bureau de vente le plus proche,
consultez le site :

www.metso.com

For kontakt eller information om ditt
narmare forsaljningskontor, besok:
www.metso.com

Para contactarnos u obtener informacién sobre
la oficina de ventas mas cercana, consulte:
www.metso.com

Para contactar ou obter informagdes sobre

o escritorio de vendas mais préximo, visite:
www.metso.com

© metso

Subject to alteration without prior notice.

LRl CHRERIE

R VIRV 3t

T541-0053 KPR R REAKERET2T B4-2738 H ABTTFE™ ) OF TEL. 06-6271-8292
T541-0053 KPR AT RX A KERET2T B4-27T38 i RBITFE™ WOF TEL 06-6271-8291 (X
T110-0016 RRMARKAR2-9- 488 T AEMIUERMBEME Y £ JOF TEL. 03-3832-6120 (£
T304 B EETAMNREZERE2-1-2MSt " )2 FTEL 052-411-1156 (X
T802-0004 A M /N ALK BB 1-10-10KR & & £ JL8F TEL 093-521-9083 (£
TH4-0062 = E B # W #B F F HB 2 5 5TEL 059-226-4161(fC
TH-1113= E R & W 7 B§ BT & B 5 2 - 1TEL 0595-96-1151(fK

B o O S B
H
§i 8 B I I I R

)
)
)
)
)
)

Brochure No. 2935-09-13-SBL/Trelleborg ©2013.08 Metso Printed in Sweden



	名称未設定



